
WATER & WASTEWATER 

ENGINEERING(18CV62)

MODULE 1















Need for Protected Water Supply

 water is absolutely essential not only for survival of human being 

but also for animals, plants and all other living creatures 

 must be safe in all respects and it should not contain unwanted impurities or harmful 

chemical compounds or bacteria‟s in it 

 imperative in modern society to plan and build suitable water supply schemes which 

will provide potable (safe for drinking) water 

 WSS - supplying safe whole some water to the people for drinking cooking, bathing, 

washing, etc.., - keep the diseases away - promoting better health, - maintaining 

better sanitation & beautification of surroundings. 
[...]
( Zero DO - becomes septic).

◦ Odour

fresh sewage is considered as odorless, but as it starts to get stale, it begins to give

offensive odor. 

Within 3 to 4 hours, all oxygen present in the sewage

gets exhausted and it starts emitting offensive odour by hydrogen sulphide gas which is 

formed due to anaerobic decomposition of sewage.



Colour



Temperature

◦ biological activity

◦ solubility of gases in sewage

◦ viscosity of sewage

◦ temperature, of sewage > temperature of the water

◦ average temperature of sewage in India is about 200 C - ideal 

temperature of sewage for

◦ biological activities

Turbidity

◦ Turbid-dirty dish water or wastewater from baths fecal matter, pieces of 

paper, cigarette ends, match sticks, greases, vegetable debris, fruit skins, 

soaps, etc

◦ depends on the quantity of solid matter present in suspension state



Turbidity



Chemical Characteristics

Helps in indicating the stage of sewage decomposition, its strength, and extent and

type of treatment required for making it safe the chemical characteristics of sewage

includes.



Solids
◦ Sewage -99.9 % water and only 0.1 %

◦ suspended solids, dissolved solids, colloidal solids, and Settleable solids.

◦ about 1000 kg of sewage contains 

◦ 0.454 kg - TS

◦ 0.225 kg - solution, 

◦ 0.112 kg - suspension and

◦ 0.112 kg - settle able.

◦ can be organic or inorganic 

◦ 45 organic % & 55 % inorganic

◦ Inorganic matter - minerals & salts - sand, gravel, dissolved salts, chlorides, 

Sulphates, etc.



Organic matter
◦ Organic matter

◦ Carbohydrates like cellulose, cotton, starch, sugar, etc..

◦ Fats and oils

◦ Nitrogenous

◦ protein and their decomposed product, including wastes from 

animals,

◦ urea, fatty acids etc.

◦ inorganic solids in sewage is not harmful



Soilds

◦ Total Solids (S1 in mg/ lit)

◦ Suspended Solids (S 2 )

◦Dissolved Solids and colloidal (S3 )

◦Volatile and Fixed Suspended Solids



Solids



pH
◦ pH can be determined using pH meter ( Potentiometer)

◦ pH tends to fall due to production of acid by bacterial action in anaerobic 

or nitrification processes.

◦ Especially the biological treatment, for better result the pH of sewage 

should be around 7.0 in biological treatment as microorganisms





Nitrogen Content
(Nitrogen Compounds)

◦ The presence of nitrogen in sewage is an indication of the 

presence of the organic matter and may occur in one or 

more of the following forms:

◦• Free ammonia called ammonia nitrogen

◦• Albuminoid or Organic Nitrogen

◦• Nitrites

◦• Nitrates



◦ The free ammonia indicates the very first stage of decomposition of organic matter ( thus 

indicating recent pollution); 

◦ Albuminoidal nitrogen - the quantity of nitrogen in sewage before the decomposition of 

organic matter. 

◦ Nitrates - presence of fully oxidized organic matter in sewage.

◦ The nitrites - intermediate stage of conversion - indicating the progress of treatment. 

sewage treatment is incomplete, and sewage is stale. 

◦ nitrates - well oxidized and treated sewage.

◦ Nitrites are dangerous,  Nitrates is not dangerous.

◦ Higher nitrates - adversely the health of infants - mathemoglobinemia blue baby disease

◦ vomit; their skin colour may become dark and may die in extreme case



Mathemoglobinemia



Chlorides Contents
◦ kitchen wastes, human feces and 

urinary discharges

◦ normal - 120 mg/lit, P Limit - 250 mg 

/lit.

◦ Source : ice cream plants, meat 

salting etc..

◦ Indicates : Industrial wastes or 

infiltration of seawater, thereby 

indicating strength of sewage

◦ standard silver nitrate solution



Fats, Oils and Greases
◦ from the discharge of animals and vegetable matter, or 

from the garages, kitchens of hotels and restaurants, etc..

◦ form scum on the top of the sedimentation tanks, clogs 

the voids of the filter media and affects the diffusion of 

oxygen.

Toxic
◦ Copper, lead, silver, chromium, arsenic, phenols, boron, 

cyanides, etc.. are some of the

◦ Affect microorganisms resulting in malfunctioning from 

industrial waste.



Sulphides, Sulphates and Hydrogen 
Gas◦ decomposition of various sulphur containing substances in Sewage

◦ evolution of hydrogen sulphide gas, bad odours, - corrosion sewer 

pipes.

◦ In aerobic digestion of sewage,

◦ Sulphur -- sulphides, - sulphates ions In an-aerobic digestion

◦ In an-aerobic digestion

◦ sulphates -- sulphides, -H2S gas along with methane and carbon dioxide



Sulphides, Sulphates and Hydrogen 
Gas



Dissolved Oxygen
◦ Dissolved oxygen is the amount 

of oxygen in the dissolved state 

in the wastewater.

◦ at least 4 mg/l of DO is present 

in it

◦ aquatic animals like fish etc. are 

likely to be killed near the 

vicinity of disposal



Biochemical Oxygen Demand
There are two types of organic matter

◦ • (i) Biodegradable or biologically active

◦ • (ii) Non biodegradable or biologically inactive

◦ • Organic matter is often assessed in terms of oxygen required to complete oxidize 

the organic matter to CO2, H2O, and other end products of Oxidation.

◦ • Biochemical Oxygen Demand (BOD) is defined as the amount of oxygen 

required by the microorganisms (mostly bacteria) to carry out decomposition of 

biodegradable organic matter under aerobic conditions.

◦ Carbonaceous matter - biodegradable carbonaceous material – Heterotrphic

bacteria

◦ Nitrogenous matter - nitrogenous matter -autotrophic bacteria



◦ 5 days period is generally chosen for the standard 

BOD test, during which oxidation is about 60 to 70 % 

complete, while within 20 days period oxidation is 

about 95 % to 99 % complete.

◦ A constant temperature of 200 C is maintained 

during incubation. The BOD value of 5 Day 

incubation period is commonly written as BOD 5 or 

simply as BOD.

◦ Another reason to avoid interference of nitrification 

bacteria (starts after 6th or 7th day)







BOD Curve



Limitation of BOD Test◦ It measures only the biodegradable organic 

matter.

◦ Time duration of the test is very long i.e. 5 days, so if 

quick results are needed it is not useful.

◦ Pretreatment is needed if the sample contains 

toxic waste.

◦ Nitrifying bacteria can cause interferences and 

could give higher results. To avoid them proper 

care must be taken.

◦ It is essential, to have high concentration of active 



Chemical Oxygen Demand
◦ COD can be defined as amount of oxygen required to chemically 

oxidize organic matter using a strong oxidizing agent like potassium 

dichromate under acidic condition.

◦ COD test, takes 3 hours in comparison to 5 days for BOD test

◦ In COD test, a strong chemical oxidizing agent like potassium 

dichromate is used in acidic medium to oxidize the organic matter 

present in the waste

◦ Almost all type of organic matter with a few exceptions can be 

oxidized by the action of strong oxidizing agents under acidic 

conditions.

 Total Organic Carbon

 Theoretical Oxygen Demand



Biological Characteristics

◦microorganisms like bacteria, algae, fungi, protozoa, etc. 

bacteria being the most predominant. Most of the bacteria 

found in the sewage are harmless non-pathogenic bacteria.

◦at the time of outbreak of epidemics, certain tests may be 

done to find the type of pathogens





Flow diagram of Municipal 
waste water treatment plant 



Conventional wastewater treatment 
processes 
◦ consists of a combination of physical, chemical and biological

processes and operations to remove solids, organic matter and

sometimes, nutrients from wastewater.

◦ General terms used to describe different degrees of treatment, in

order of increasing treatment level, are preliminary, primary,

secondary, and tertiary and/or advanced wastewater treatment.

◦ In some countries, disinfection to remove pathogens sometimes

follows the last treatment step



Conventional wastewater treatment 
process



Conventional wastewater 
treatment process

Preliminary treatment

◦ The objective is the removal of coarse solids and other large

materials often found in raw wastewater, operations typically

include coarse screening, grit removal and, in some cases,

comminution of large objects

Primary treatment

◦ The objective is the removal of settle-able organic and

inorganic solids by sedimentation, and the removal of

materials that will float (scum) by skimming



Secondary treatment

◦ The objective of secondary treatment is the further treatment of

the effluent from primary treatment to remove the residual

organics and suspended solids

◦ Aerobic biological treatment is performed in the presence of oxygen by

aerobic microorganisms (principally bacteria) that metabolize the organic

matter in the wastewater, thereby producing more microorganisms and

inorganic end-products (principally CO2, NH3, and H2O)

◦ Several aerobic biological processes are used for secondary treatment

differing primarily in the manner in which oxygen is supplied to the

microorganisms and in the rate at which organisms metabolize the organic

matter



screens
◦ Bigger pieces of wood, plastic, metal, rubber, textile - bar screens 

◦ bars - spaced about 1/2-3/4 inches apart. 

Manually cleaned bar screens 

◦ operator must rake the collected debris from a manually cleaned bar 

screen. 

◦ 45-degree angle. 

Automatically cleaned bar screens 

◦ set of rakes - chain-driven. units - operate periodically 

◦ 60o and 90o an automatically cleaned 



screens

Manually cleaned bar screens 
Automatically cleaned bar screens 



◦ corrosion problems with steel screens 

◦ Hydrogen sulfide - attack the metal bars. 

◦ Repair and replacement of the bars 

◦ weekly inspections - rake teeth and the chain 

drive. 

Two types of bar screens: 

◦ Coarse sieves -greater than 6 mm 

◦ fine sieve - smaller than 6 mm 



grit chambers
Grit chambers are nothing

but like sedimentation

tanks, designed to separate

the intended heavier

inorganic materials

(specific gravity about

2.65) and to pass forward

the lighter organic

materials



Detritus tank

◦ similar to a grit chamber. The difference being only in 

the velocity of flow and the detention period

◦ appreciable amount of organic matter settles down 

along matter by blowing the compressed air through 

the detritus tanks

◦ 2.5 to 3.5 m length and detention period 3 to 4 minutes

◦ V = 20cm/sec to 40cm/sec.



Oil and Grease removal

◦ Grease in sewage include fats, waxes, free fatty solids, calcium and magnesium 

soaps, mineral oils, etc.,

◦ restaurants, kitchens, garages, soap and candle factories, oil refineries, slaughter 

houses etc.,. 

◦ foul odour may be developed at the surface, scum retards reoxygenation and thus 

causes anaerobic condition

◦ do not digest easily, in sludge digestion tanks

◦ promote clogging of the trickling filters.

◦ affect the biological activities of the organisms 

◦ by floatation or settling as scum or sludge. 



skimming tanks
 narrow rectangular tanks having at least two 

longitudinal baffle walls, interconnected

 Air diffusers are provided at the bottom  300 to 

6000 m3 per million litres of sewage agitates the 

sewage

 Air tends to change the oil and grease to a 

soapy mixture

 mixture is carried to the surface by the air 

bubbles, some of which are entrained in it and 

may be skimmed off.





Equalization 

◦ Basins are designed to provide consistent influent flow to downstream

processes by retaining high flow fluctuations.

◦ Due to the additional retention time, aeration and mixing is required in

to prevent the raw wastewater from becoming septic and to maintain

solids in suspension.

Objective –

◦ Decrease fluctuations in flow rate, to provide more consistent treatment 

◦ Accomplished by storing excess wastewater during high flow periods 

◦ Excess wastewater is released during low flow periods 



Equalization Tank





Secondary Treatment



Attached Growth Process
◦ In this process micro organisms are responsible for conversion of organic

matter present in waste water to gases and cell tissues are attached to some

inert medium such as rock, slag, ceramic or plastic material.

This process include:

◦ 1.Intermittent sand filters

◦ 2.Trickling filters

◦ 3.Rotating biological contactors

◦ 4.Packed bed reactors

◦ 5.Anaerobic lagoons.

◦ 6.Fixed film denitrification.



Suspended Growth Process
◦ In this process micro organisms are responsible for conversion of

organic matter present in waste water to gases and cell tissues

are maintained in suspension within the liquid in the reactor by

employing either natural or mechanical mixing.

This process include:

◦ Activated sludge process.

◦ Aerated lagoons.

◦ Sludge digestion system.

◦ Suspended growth nitrification & denitrification



Combined Process

◦ This process includes both attached growth and 

suspended growth process. 

This process include :

◦1.Trickling filter, activated sludge. 

◦2.Activated sludge, trickling filter. 

◦3.Faculative lagoons



Trickling Filters
◦ It consists of a basin or tower filled with support media such as

stones, plastic shapes, or wooden slats

◦ Wastewater is applied intermittently, or sometimes continuously, over

the media

◦ Microorganisms become attached to the media and form a

biological layer or fixed film

◦ Organic matter in the wastewater diffuses into the film, where it is

metabolized



Trickling Filters
◦ Oxygen is normally supplied to the film by the natural flow of air either

up or down through the media, depending on the relative

temperatures of the wastewater and ambient air

◦ The thickness of the biofilm increases as new organisms grow,

Periodically, portions of the film slough off the media

◦ The sloughed material is separated from the liquid in a secondary

clarifier and discharged to sludge processing

◦ Clarified liquid from the secondary clarifier is the secondary effluent

and a portion is often recycled to the biofilter to improve hydraulic

distribution of the wastewater over the filter



Mechanism ◦ microorganisms - attached to an inert packing 

material rock, gravel, slag, sand, redwood, and a 

wide range of plastic and other synthetic 

materials.

◦ bed of highly permeable media on whose surface 

a mixed population of microorganisms is 

developed as a slime layer.

◦ Passage of wastewater - a gelatinous coating of 

bacteria, protozoa and other organisms on the 

media

◦ distribution system, media, under drains, effluent 

channel, secondary settling tank, and recirculation 

pumps and piping. 









Common Problems 
Ponding 

◦ cause odors and decrease filter efficiency. 

Cause

◦ excessive organic loading without high R, 

Use of small media.

Clogging of UGD,

Non-uniform media size / breaking up of media,

Trash or debris in filter voids 

Remedies

◦ Spraying the surface with high pressure water hose. 

◦ Stirring or agitating ponding area with stick, rake, etc. 

◦ Dosing the filter with chlorine 

◦ Flooding filter and keeping the media submerged for approximately 24 hours 



◦ Odors. 

Cause

◦ anaerobic conditions 

Remedies

◦ maintain aerobic condition 

◦ Check the ventilation 

◦ Check the UGD  clogging and stoppages

◦ Increase R; 

◦ odor-masking agents

◦ Pre-chlorination at primary tank

 Filter Flies 

Cause

 tiny, gnat-size flies are called 

psychoda.

Remedies

 Increasing recirculation

 Flushing the side walls of the filter 

by opening the flap valve 

 Flooding the filter intermittently 

 addition of Cl, - toxic to the flies 

and larvae.



Conventional filters are 
modified high rate filters

◦ Better quality filtering media is used, like larger size stone media or 

plastic media.

◦ Depth of media is limited to 1.5 to 2m

◦ Size of UGD is increased and their slope made steeper so that the 

filter effluent can be collected and conveyed quickly.

◦ Speed of rotating arm is increased.

◦ Size of SST increased.







Activated Sludge Process
◦ In the activated sludge process, the dispersed-growth reactor is an

aeration tank or basin containing a suspension of the wastewater